
DH044
             STANDING ABDUCTION

RAINER



4

5

6

7

8

3

9

13

14

15



3



4



5

Parts List

4
4
4
4
5

1 Floor Frame 1 22 2

2 Stand Frame 1 23 2

3 1 24 Bearing6005-2Z 6

4 1 25 Circlips for shaft φ25 6

5 Swivel Welding Frame 1 26 Flat Washer φ11×φ20×2 8

6 Connecting Rod Rack Frame 2 27 Flat Washer φ17.5×φ30×3 2

7 Barbell Tube 1 28 Spring Washer φ10 4

8 1 29 Spring Washer φ16 2

9 1 30 Hex Nut M16(L) 2

10 1 31 Hex Nut M16 2

11 1 32 Cross Recess Head Screw M5×60 1

12 2 33 Socket Head Cap Screw M10×25 4

13 2 34 Socket Head Cap Screw M10×70 4

14 Leg Pads 2 35 Socket Head Cap ScrewM16×40 2

15 Bumper 2 36 Flat Head Cap Screw M6×12 4

16 Cushion pad120×140×52 1 37 Flat Head Cap Screw M8×15 4

17 pipe plugF50×75 2 38 Hex Socket Cap ScrewM12×35 2

18 Cushion pad45×25×10 2 39 Hex Socket Cap ScrewM12×35 2

19 Cushion 

Item No Item NoDescription QTY Description QTY

padφ25×15.2 2 40 Hex Head Bolt M16×35 2

20 Plug φ48 2 41 Snap Spring 2

21 Foot Cover 4

Joint Bearing with Rod End M16(L)×φ16

Joint Bearing with Rod End M16×φ16

Left Foot Stand Frame

Right Foot Stand Frame

Guard Plate

Right Pedal Plate

Left Pedal Plate

Rotating Shaft

Pedal Shaft

Elastic Bands



6

Exploded View



7



8



9

STEP 1
Item No Description QTY

1 1

2 1

Floor Frame

Stand Frame

26 Flat Washer φ11×φ20×2 4

28 Spring Washer φ10 4

33 Socket Head Cap Screw M10×25 4



10

STEP 2
Item No Item NoDescription QTY Description QTY

3 1 27 Flat Washer φ17.5×φ30×3 2

4 1 29 Spring Washer φ16 2

5 Swivel Welding Frame 1 35 Socket Head Cap ScrewM16×40 2

6 Connecting Rod Rack Frame 2 40 Hex Head Bolt M16×35 2

13 2

Left Foot Stand Frame

Right Foot Stand Frame

Elastic Bands



11

STEP 3

Item No Description QTY

8 1

36 Flat Head Cap Screw M6×12 4

Guard Plate



12

STEP 4
Item No Item NoDescription QTY Description QTY

7 Barbell Tube 1 34 Socket Head Cap Screw M10×70 4

14 Leg Pads 2 39 Hex Socket Cap ScrewM12×35 2

15 Bumper 2 41 Snap Spring 2

26 Flat Washer φ11×φ20×2 4



13



14



15




